
Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

SyndolTablets

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Paracetamol450mg
CodeinePhosphateHemihydrate10mg
Doxylaminesuccinate5mg
Caffeine30mg

Excipients:containslactosemonohydrateandSunsetYellow Aluminium Lake(E110).

For a full li st of excipients,seesection6.1.

3 PHARMACEUTICAL FORM

Tablet.

Product imported from theUK:
Yellow, capsuleshaped tablet,embossed‘Syndol’ ononesidewith a singlebreaklineon thereverse.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

For thesymptomatic relief in tension headacheandother painsof asimilar tensionstateorigin. For thesymptomatic
relief of painfollowing surgicalanddental operationsandprocedures.

4.2 Posology and method of administration

Adults and childrenover12years
Take1 or 2 tabletseveryfour to six hoursasneedfor relief. Do not exceed8 tabletsperday. Not recommendedfor
childrenunder12years.

4.3 Contraindications

Usein patientshypersensitiveto anyof theingredients.

4.4 Special warnings and precautions for use

Theproductshouldnot beadministeredto childrenundertheageof 12yearsunlessprescribedspecifically by the
physician.

Theuseof thisproductmayinducedrowsiness.Personsshouldnot drive or operatemachineryunlessthis effecthas
beenshownnot to occur.
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It is dangerousto exceedtherecommendeddose.Prolongedregularuse,exceptundermedical supervision,may lead
to physicalandpsychologicaldependence(addiction) andresultin withdrawal symptoms,suchasrestlessnessand
irritability oncethedrugis stopped.

This product shouldonly beusedwhenclearly necessary. If symptoms persist or becomeworse,consultyourdoctor.
Do not takeanyotherparacetamolcontaining products.
Immediatemedicaladviceshouldbesought in theeventof overdosage.

Patientswith rarehereditaryproblemsof galactoseintolerance,theLapp lactasedeficiencyor glucose-galactose
malabsorption shouldnot takethis medicine.

SunsetYellow Aluminium Lake(E110)- May causeallergic reactions.

4.5 Interaction with other medicinal products and other forms of interaction

Alcoholic drink shouldbeavoided.

4.6 Fertility, pregnancy and lactation

Theproductshouldnot beusedduringpregnancyunlessconsideredessential by thephysician.

4.7 Effects on ability to drive and use machines

Caution is advisedasthis medicinemayleadto drowsinessand impairedconcentrationaggravatedby simultaneous
intakeof alcoholor othercentralnervoussystemdepressantagents.

4.8 Undesirable effects

DoxylamineSuccinatemaycausedrowsinessor dizziness. Codeinecomponent mayresultin mild constipation.
Agranulocytosisis avery rarecomplicationwith paracetamol treatment.

4.9 Overdose

Symptomsof overdosagein thefirst 24hoursarepallor, nausea, vomiting,anorexia,andabdominal pain. Liver
damagemaybecomeapparent12 to 48hoursafter ingestion. Abnormalities of glucosemetabolismandmetabolic
acidosismayoccur. In severepoisoning,hepatic failure mayprogressto encephalopathy,comaanddeath.Acuterenal
failurewith acutetubularnecrosis maydevelopevenin theabsenceof severeliver damage.

Cardiac arrhythmiasandpancreatitishavebeenreported. Liver damageis possiblein adults whohavetaken 10gor
moreof paracetamol.It is consideredthatexcess quantitiesof a toxic metabolite (usuallyadequatlelydetoxifiedby
gluthathionewhennormaldosesof paracetamol areingested),becomeirreversibly boundto liver tissue.

Immediate treatmentis essentialin themanagementof aparacetamol overdose. Despitea lackof significantearly
symptoms,patients shouldbereferredto hospitalurgently for immediatemedical attentionandanypatientwhohas
ingestedaround7.5gor moreof paracetamolin theproceeding4 hoursshould undergogastriclavage.Administration
of oral methionineor intravenousN-acetycysteinewhich mayhavea beneficial effect up to at least48hoursafter the
overdose,mayberequired.Generalsupportivemeasuresmustbeavailable. While thedoseof CodeinePhosphate
hemihydratein this preparationis relativelysmall andthereforelesslikely to proveaproblem, symptomsof
overdosageincludecoldclammyskin,confusion,convulsions,dizziness,drowsiness,nervousnessor relentlessness,
miosis, bradycardia,dyspnoea,unconsciousnessandweakness.Codeinein largedosesmay producerespiratory
depression,hypotension,circulatoryfailureanddeepeningcoma. Death mayoccurfrom respiratoryfailure.

Initial treatmentincludesemptyingthestomach by aspirationand lavage. Intensive supporttherapymayberequiredto
correctrespiratoryfailureandshock. In additionthespecific narcotic antagonist,naloxonehydrochloride,maybeused
rapidly to counteractthesevererespiratory depressionandcoma.
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A doseof 0.4-2 mg is givenintravenously or intramuscularly to adults, this is repeatedat intervalsof 2-3 minutes;if
necessaryup to 10mgof naloxonemaybegiven. In childrendosesof 5-10µg/kg bodyweightmaybegiven
intravenouslyor intramuscularly.Codeineis notdialysable.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Paracetamolhasanalgesicandantipyreticproperties. CodeinePhosphatehemihydrateis ananalgesic.Doxylamine
Succinateis anantihistamineandCaffeineisa mild stimulant.

5.2 Pharmacokinetic properties

Thepharmacokineticsof paracetamol, codeinephosphate hemihydrateandcaffeinearewidely published.Doxylamine
succinateis readily absorbedfrom thegastrointestinal tract. Followingoral administrationtheeffects start with 15 to
30 minutesandpeakwithin 1 hour. In humans60-80%of doxylaminehasbeenrecoveredin urineat 24hourspost-
dose.

5.3 Preclinical safety data

Not applicable.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Cornstarch
Povidone
Talc
Magnesiumstearate
Croscarmellosesodium
Hypromellose
Polyethyleneglycol 400
QuinolineYellow Aluminium Lake(E104)
SunsetYellow Aluminium Lake(E110)
TitaniumDioxide
Lactosemonohydrate
Polyethyleneglycol 4000

6.2 Incompatibilities

Not applicable.

6.3 Shelf life

Theshelf-life expirydateof this productis thedateshownon theblisterlabelandouterpackageof theproducton the
marketin thecountryof origin.

6.4 Special precautions for storage

Do not storeabove25̊ C.
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6.5 Nature and contents of container

Blister packscontaining10and20 tablets in anover-labelledoutercarton.

6.6 Special precautions for disposal of a used medicinal product or waste materials derived from
such medicinal product and other handling of the product

No specialrequirements.

7 PARALLEL PRODUCT AUTHORISATION HOLDER

G & A LicensingLtd
Ballymurray
Co. Roscommon

8 PARALLEL PRODUCT AUTHORISATION NUMBER

PPA 1447/66/1

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Dateof first authorisation:18th of June2010.

10 DATE OF REVISION OF THE TEXT
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